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% % AH AL CR2032 3V 220mAh
M du 4 R Chinese
Name of Sample Ex /
English

S5 1120020126

Sample No.
EXR V53 A FUR IR AT B A )
Consignor /
ol ¥ A 0 I 7 SN

Manufacturer Maxell, Ltd.
ol 7k BAE CeTapeiyainmd s W MardET I

Test method

ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT

OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
Section 38.3

WKERE CeT el ynampy@ilf Wi MerdEF i

¥ =
FIRATR ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 UNITED NATIONS “Recommendations on the TRANSPORT
Criterion OF DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 Amend. 1
Section 38. 3
£ MR
A’F*‘"’ P ARG RSN
PPEalance Silvery Button metal shell
H ok B B 2020-02-27 FralAeie B 2020-03-09 ~ 2020-03-27
Accepted Date Test Date
BT o SEARAEL ; PSR HR s s vt ARG B SR
e Altitude simulation, Thermal test,Vibration, Shock, External short
Test Items circuit, Crush, Forced discharge
2R, R AEAR «%?fulﬁiﬁiwk,ﬁmﬁwxh ;} F
ST/SG/AC. 10/11/Rev. 6 Amend. 1 38. 3#RHEERK ., lr
A gL The sample has passed the test items of UNIIED‘NA IONS’»R tommendations on the
TRANSPORT OF DANGEROUS GOODS” Manual of eSTs/dnd ]terla;ST SG/AC. 10/11/Rev. 6
Conclusion Amend. 1 38.3 “Q
5% M40, 07g
Comment
£ Fi% NP / B 4 A
Consignor 518001
Address Post Code
Poft 1 i R L wbl R
Approver: Checker: Compiler:
LS

Title:

FECT R (Vice chief engineer)
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Name of Test Standard requirement or The o e .
No. tems Clause Humbsr of Standard Test Result | Conclusion | Remark
ifi)!({;_fiﬂ T Beia i i a1 R ks
, HEFHEY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | Jt 1
1 Eﬁﬁm BT 1 See Appendix 1 s 7
A’ltltude UN Manual of Tests and Criteria Passed
simulation ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section ;
38.3 Test T.1
Al%?h'ﬁ] (%;J"fé./'@ﬂ%i;émﬂfjﬂib‘(ﬂ kR
SR #EF MY ST/SG/AC. 10/11/Rev, 6 Amend. 1 38. 3 WK% 2
2 A BT, 2 S:je Appendix 2 Ak f
Thermal test UN Manual of Tests and Criteria ) Passed
ST/SG/AC. 10/11/Rev. 6  Amend. 1 Section
38.3 Test T.2
?é% (%'Tﬁﬁ%ﬁ@]/iﬁﬁﬁﬁ‘lﬁiﬂ% K FER
= EFY ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | [LE: % 3
3 . ﬁng HWHT. 3 S:e Appendix 3 HH% 4
Vibration UN Manuval of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.3
%%%] CET R B s AR
il ) ST/SG/AC. 10/11/Rev. 6 Auend. 1 38.3 | Mt 4
4 philr BT, 4 Segf Appendix 4 Hi% i
Shock UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.4
BAEE TRtz sucy sy
S ?%Tﬂf}? ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | FLE4E 5 _ _
3] BT, 5 See Appendix 5 e /
EXter[}al Short UN Manual of Tests and Criteria s Passed
clrcuit ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
3853kTest T.5
%g (R TIER TR s o R Andr
T =) ST/SG/AC. 10/11/Rev. 6 Anend. 1 38.3 | [Lp% 6
6 B BT, 6 Seg[ Appendix 6 ik /
Crush UN Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section o
38.3 Test T.6
BeaE Ot riGimsiimany s SEmis
B S F f{%r%':m}» ST/SG/AC. 10/11/Rev. 6 Amend. 1 38.3 | [LE+E 7 . N
7 : BT 8 See Appendix 7 ek /
Forced discharge |uy Manual of Tests and Criteria BB Passed
ST/SG/AC. 10/11/Rev. 6 Amend. 1 Section
38.3 Test T.8
This space intentionally left blank
8 UTFEH
oo BRI A AEIERE  21°C-24°C  FREEVREE : /%
Fest Enuitoninar Ambient temperature:21°C-24°C;Ambient humidity: /%
Condition
M IR E /
. Test Item
2 QAR H L S ey
Subcontracted Test SELEEE AR / e /.
Condition Subcontracted | Name Post Code
Laboratory Wit ¢ w75 /
Address Tel
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F5 ! WRAE LA | A
No. Name of Test Items Altitude simulation
Sy aka o
Ha | Mok e b, AR B At | e gan x| #d b | 4
%5 Sample Status RE R RE FF3% -9, /& | Mass Loss | Residual | Z
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g v 1% 1% Event
001 e 2. 9529 3.98 2. 9531 3.98 0. 00 100.00 | ©
002 Tl 9. 9667 3. 99 2. 9665 3.29 0. 01 100.00 | ©
003 - 9. 9621 3.99 9.9625 3.99 0. 00 100.00 | ©
004 ey 9. 9516 3.99 9.9518 3. 29 0. 00 100.00 | o
005 . . 2. 9596 3,99 9. 9588 3.99 0.03 100.00 | ©
006 ol 2. 9712 3.29 2.9709 3.99 0.01 100.00 | ©
007 e s 2. 9657 3.29 | 2.9662 | 3.29 0.00 | 100.00 | o
008 B 2.9723 3.29 9.9725 3.99 0. 00 100.00 | ©
009 el 2. 9608 3. 29 2.9611 3.99 0. 00 100.00 | ©
010 s 2. 9636 3. 29 2. 9634 3. 29 0.01 100.00 | ©
011 Full&ji%i}z{cllgarged 2.9444 / 2.9438 / 0.02 / (0]
AL
012 Fully discharged 2. 9467 / 2.9467 / 0. 00 / O
e l_ .
013 Fully discharged 2. 9385 / 2. 9395 / 0.00 / (0]
014 Fllll’);i%ijjsycili%arged 2. 9642 / 2. 9644 / 0. 00 / ()
e AL
006 | it bt | 29501 / 2. 9589 / 0.01 / 0
sr A
016 ]“Ullj;fj_iﬁi(crl?‘arged 2. 9391 / 2.9399 / 0. 00 / (@]
AT
017 Fully discharged 2. 9504 # 2. 9505 / 0.00 / 0
SEAS T H, - i i
018 Fully discharged 2.9637 / 2. 9643 / 0. 00 / O
e A
019 e L 9. 9492 / 2. 9495 / 0. 00 / o
020 IFLllijiFj(;:iiE(ciE‘arged 2. 9598 / 2.9590 / 0.03 / O

Hoax: L-miR V-BA DRk R-#0% F-A& K 0-AMR. LBA. MR, g, Ak,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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23 . RAFE LA | AHR
No. Name of Test Items Thermal test
e | HaRA BN Bivis R After | s k| e B hb
%5 Sample Status RE |FRLE RE FF 34 #, /& | Mass Loss| Residual A%
Sample Mass ocv Mass ocv OCV  |Other
No. /g Al g N /% /%  |Event
001 A s 2.9531 3. 28 2. 9522 3. 29 0.03 | 100.00 | o
002 B e ol 2. 9665 3.29 2. 9659 3.28 0. 02 99.70 | o
003 WLl 2. 9625 3.29 2. 9622 3.28 0.01 99.70 | o
004 et 2.9518 3.29 | 2.9507 | 3.28 0. 04 99.70 | ©
005 W 2. 9588 3,29 | 2.9593 | 3.28 0. 00 99.70 | ©
006 T o 2. 9709 3.29 2.9704 | 3.28 0. 02 99.70 | o
007 il 2.9662 | 3.29 | 2.9653 | 3.28 0.03 | 99.70 | o
008 W 2. 9725 3.29 2.9719 3.28 0. 02 99.70 | ©
009 Ol 2. 9611 3. 29 2. 9606 3.8 0. 02 99.70 | o
010 .. 2.9634 | 3.29 | 2.9629 | 3.28 0.02 | 99.70 | o
011 R L / 2. 9440 / 0. 00 / 0
012 i i | 209487 / 2. 9464 / 0.01 # 0
013 e e | 5905 / 2. 9389 / 0. 02 / 0
014 e e | 20644 / 2. 9642 / 0. 01 / 0
015 i et | 20689 / 2. 9588 / 0. 00 A 0
016 |  puiioi® | 2.9399 7 2.9391 / 0.03 / 0
017 | il e | 29508 / 2. 9501 / 0. 01 / 0
018 st i | 29842 / 2. 9635 / 0. 03 / 0
019 R e | 29495 i 2. 9489 / 0. 02 / 0
020 st | g / 2. 9595 / 0. 00 / 0

Hiz: L-iiRh V-RE, DR R-a0EL F-RK 0-RMk. LRA. LMK, LA, TEK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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is3 5 WARA 2A |
No. Name of Test Items Vibration
B | ek ISRl Bofbio RIS Aer | gap ik | flAwUE | J4e
%5 Sample Status Vi 2 FREE| KE FF ¥4, /& | Mass Loss | Residual | JL&
Sample Mass ocv Mass ocv ocv Other
No. /g A /g N 1% 1% Event
001 e 2. 9522 3.29 2. 9531 3.28 0. 00 99. 70 0
002 sl 2. 9659 3. 28 2. 9663 3. 29 0. 00 100. 00 0
003 e 2. 9622 3.28 2. 9625 3. 28 0. 00 100. 00 0
004 s 2. 9507 3.28 2. 9514 3.28 0. 00 100. 00 0
005 " 2.9593 | 3.28 | 2.9606 | 3.29 0.00 | 100.00 | o©
006 i 2.9704- | 3.28 2.9715 3.29 0.00 | 100.00 0
007 i 2. 9653 3.28 2. 9665 3.28 0. 00 100. 00 0
008 e 2.9719 3.28 2.9728 3. 28 0. 00 100. 00 0
009 el 2. 9606 3.28 2. 9612 3.28 0. 00 100. 00 0
010 e 2.9629 | 3.28 2. 9638 3. 29 0.00 | 100.00 0
0L | purry ocmerged 00000 2. 9447 7 0. 00 / 0
012 | gl siommrges | 2 94647 i 2.9471 / 0.00 / 0
013 R | 2.H3E0 / 2. 9397 / 0. 00 / 0
014 Full};ﬁ?ijfcll%arged 2. 9642 § 2. 9650 / 0.00 ff 0
015 i | Eg5e / 2. 9597 / 0. 00 / 0
016 S drresd | 29091 / 2. 9396 / 0. 00 ¢ 0
017 o SR B % / 2. 9506 / 0. 00 / 0
018 Bl e, | 29828 / 2. 9648 / 0. 00 / 0
018 Ful 13;'3{';1?:1%“@4 2.9489 / 2.9498 / 0. 00 i 0
020 f?un!}f?ibfcll%arged 2.9595 / 2. 9603 / 0.00 / 0
Hoi. L V-IRA D-BAR R-BEE F-R K 0-Fik. LRA. LMK, LR, LK,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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i ) WA R B 4 AR st
No. ’ Name of Test Items Shock
ys i e
ST Beft e After
$_f.;u #:f_cﬁ:;yiis ﬁ% 1] elore 1’%\1 (=3 cr }ﬁ_i;}ﬁk 3@]%%&. _;\L/f«&
%5 Sample St;;us Vil in RE %%, & | Mass Loss | Residual yr@aﬁ
Sample Mass ocv Mass oCcVv ocv Other
No. (g A% /g A% 1% % Event
001 o 2.9531 | 3.28 | 2.95314 | 3.28 0. 00 100.00 | o
002 .. 2.9663 | 3.29 | 2.9666 | 3.29 0. 00 100.00 | o
003 .o ol 2.9625 | 3.28 | 2.9628 | 3.28 0. 00 100.00 | o
P .
004 o 2.9514 | 3.28 | 2.9517 | 3.28 0. 00 100.00 | ©
005 =, 2.9606 | 3.29 | 2.9607 | 3.29 0. 00 100.00 | o
006 e e 2.9715 | 3.29 | 2.9719 | 3.29 0. 00 100.00 | o
007 . . 2.9665 | 3.28 | 2.9663 | 3.28 0. 01 100.00 | o
008 O ol 2.9728 | 3.28 | 2.9724 | 3.28 0. 01 100.00 | o
009 i ] 9.9612 | 3.28.- | 2.9611 | 3.28 0. 00 100.00 | o
010 i g 2.9638 | 3.29 | 2.9635 | 3.29 0.01 100.00 | o
SEA IO
011 | gt o | 2oy / 2. 9444 / 0.01 / 0
DR | piit e || 2-BATL / 2. 9474 / 0. 00 / o
SEATIH A, 0 qr ;
03 | sl i | (28997 / 2. 9393 / 0.01 / 0
Bid | el | B5EED / 2.9654 ? 0. 00 / 0
o A
65 | sl ity | 20597 / 2.9601 / 0. 00 # 0
AR . ,
016 |  puii gt e | 2939 / 2. 9394 / 0.01 / 0
AR , S o
017 Fully discharged 2. 9506 / 2. 9502 / O. 01 / (@]
SEA A, ; ‘ ‘
018 |  pural® o | 2.9648 / 9. 9642 / 0. 02 / 0
019 | i sioges | 29498 / 2. 9495 / 0.01 / 0
AL ; <
020 Fully discharged 2. 9603 / 2. 9601 / 0.01 / 0

& LR V-iBA DMK R-28% F—AL Xk 0-AF. LRA. LMK, LHEE. LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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<l 5 RARE LA | A

No. Name of Test Items External short circuit

Mt Rk A o ERHEA ETR
Sample No. Sample Status Max. Externﬁlc"l‘emperature e

He Und?ziﬁ}(l;%"ged 63.8 o

- Undig:iged 63. 2 0

. Undi?}iﬁgod 64. 2 0

Al Undifﬁiged 64. 5 0

goa Undﬁﬁi{ged 63.7 0

006 Undigﬁged 64. 2 0

ooy Undigﬁged 64. 9 0

0a8 Undiggiged 63. 1 0

g Undiﬁiged 63.0 0

010 Und?:g;%ged 63.3 0

- I*‘ullj?ﬁ%c?arged 60. 8 0

ae ]’ull%%i]i?arged 64. 0 0

bis Full?%ifbs’(c?arged 64.4 0

Sl Ful lﬁja?fi(:}%arged 62.5 0

5 Full?f?iﬁz{c[;?arged 64. 0 0

W iruu;f ﬁfﬁaxged od’ 4 0

oy l’ull%f?iffc?argnd 64. 1 0

o Ful 1)\L f?jig(clklfarged 62.5 0

il Ful l%ﬁkiifcl}%arged 60. 1 0

020 [’ull%/g:ibi(:l%arged 62. 3 0

%ii: DMK R-ALZL F-R K 0~k RAK., RaE.
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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A 6 AR B 2 AR PEIE
No. Name of Test Items Crush
ot HERE FrERR R Py R
Sample No. Sample Status o Extem/a%j"l‘emperature Other Event
hel Undiﬁﬁiged / 0
2 Undféggi_‘;ged 4 0
023 Undfzgﬁgigcd / 0
024 Und?ifﬁjiged / O
s Undigisi%ged / 0
026 Full??iffc?arged / 0
027 Ful l;f {cli\zi]’i(c?arged / 0
028 Fullgjﬁ%iﬁ;{c?arged / 0
= Fulljjﬁ%i)glcfarged / o
030 Full%%i%(:ﬁarged / -
L F#egy | This space intentionally left

blank

&ii: DMK F—AL K O-FLffik. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 , PR B 4 AR T
No. Name of Test Items Forced discharge
&5 HSk s SIS
Sample No. Sample Status Oikisr Byvent
031 Ful l?{(?ibz{cfarged 0
— Ful 1?%ib§;#arged 0
033 Ful Iiﬁfijfcifarged 0
034 Ful liﬁ ﬁ?iﬁfc%arged 0
035 Ful l%ﬁffcﬁirged 0
036 Fulliﬁ%iffcflarged 0
037 Full%%iﬁsic[}?arged 0
038 Ful 1?%3?{:?&&1‘;;9(1 0
039 Ful 1?%1}?;}?;1&@(1 0
040 Ful 17? {gziffcfarged 0
DLIF % This spiceefti r:;. tleEE ltkionall Ly

Hix: D-MR4R F-R2 K O-RLfigik. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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